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Date of Testing:

Date of Next Testing:
Product Name:

CAS Number:
Specifications & Purity:
Lot #:

SKU #

Version

Analysis #:

Parameter
Viscosity(at 190 Deg C)
Softening point
Appearance(P434412)
Infrared spectrum
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Certificate of Analysis

2024-05-22 14:41:35

2027-05-22 14:41:35

Polypropylene

9003-07-0

Average Mw~12000, average Mn~5000

E2413481

P434412

1

337063
Limit Values Result
250-950 (mPa.S) 687.00000 mPa-S
160.0-170.0 ( °C) 162.20 °C
Colorless to White Pellets Colorless to White Pellets
conforms to structure Conforms to Structure
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